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Contract: Recycled Material Testing
LABORATORY TEST REPORT
TEST REQUIREMENTS: To determine the Composition Analysis in accordance
with BS EN 12697 -1: 2020 (Annex B Procedure 2) & 2: 2015 + A1 2019
SAMPLE DETAILS:
Certificate of sampling received: Sample Details on Tubs Name of Source: Tarpaper Recycling
Laboratory Ref. No: 5128689 Method of Sampling: Unknown
Client Ref. No: Sample 5 Sampled By: Client (Test results apply to sample as received)
Date of Receipt at Lab: 03/01/2025 Tested By: KF/KF/CH
Date of Start of Test: 14/01/2025 Ticket No/Vehicle Reg: Unknown
Sampling Location: Unknown Sample Temperature: Unknown
Material Description: Roofing felt
Target Specification: Unknown
Date and Time of Sampling: Produced - 01/12/2024 to 15/12/2024
Results
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This test report shall not be reproduced, except in full, without the written approval of Celtest Company Limited. These results relate only to the items tested.
Comments: Report checked and approved by:
no material specification supplied ==
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Rodney Roberts
Asphalt Team Manager
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Contract: Recycled Material Testing
LABORATORY TEST REPORT
TEST REQUIREMENTS: To determine the Composition Analysis in accordance
with BS EN 12697 -1: 2020 (Annex B Procedure 2) & 2: 2015 + A1 2019

SAMPLE DETAILS:

__Certificate of sampling received: Sample Details on Tubs Name of Source: Tarpaper Recycling
.aboratory Ref. No: 5128689 Method of Sampling:  Unknown
Client Ref. No: Sample 4 Sampled By: Client (Test results apply to sample as received)
Date of Receipt at Lab: 03/01/2025 Tested By: Unknown
Date of Start of Test: 14/01/2025 Ticket No/Vehicle Reg: Unknown
Sampling Location: Unknown Sample Temperature:
Material Description: Roofing felt
Target Specification: Unknown
Date and Time of Sampling: Produced - 15/11/2024 to 30/11/2024
Results
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This test report shall not be reproduced, except in full, without the written approval of Celtest Campany Limited. These results relate only ta the items tested.
Comments: Report checked and approved by:
The grading analysis complies with specification requirements /”"
The binder content complies with specification requirements ‘_/,;;M Jéﬂff
Rodney Roberts
Asphalt Team Manager
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